



| Item | Parts_No. | Parts_Description | Qty |
|-------|-----------|--------------------------------|-----|
| 1 | 251878-6 | SCREW M5X20 | 1 |
| 2 | 941101-4 | FLAT WASHER 5 | 1 |
| 3 | 346007-5 | PRESSURE PLATE | 1 |
| 4 | 424156-9 | RUBBER CAP | 1 |
| 5 | 252094-3 | HEX. NUT M8 | 1 |
| 6 | 816925-6 | SCALE LABEL | 1 |
| 7 | 321948-6 | STOPPER POLE | 1 |
| 8 | 451035-8 | DEPTH POINTER | 1 |
| 9 | 188696-8 | HOUSING SET | 1 |
| 9 | 263002-9 | RUBBER PIN 4 | 3 |
| 9 | 263005-3 | RUBBER PIN 6 | 1 |
| 9 | | INC. 1332 | 0 |
| 10 | 450820-6 | CHIP DEFLECTOR | 1 |
| 11 | 181437-1 | CARBON BRUSH CB-107 | 1 |
| 12 | 643601-7 | BRUSH HOLDER 6-10 | 2 |
| 13 | 931202-6 | HEX. NUT M5 | 1 |
| 14 | 443073-4 | FELT | 1 |
| 15 | 664891-9 | POWER SUPPLY CORD AWG#18-2-2.5 | 1 |
| 16 | 682569-2 | CORD GUARD 8-85 | 1 |
| 17 | 443074-2 | FELT | 1 |
| 18 | 687123-7 | STRAIN RELIEF | 1 |
| 19 | 266326-2 | TAPPING SCREW 4X18 | 2 |
| 20 | 651280-7 | SWITCH SGE115CDY-5 | 1 |
| 23 | 594591-6 | FIELD ASS'Y 115V | 1 |
| 23 | 654037-5 | INSULATED TERM. FK1.25-M3 | 2 |
| 24 | 210044-4 | BALL BEARING 608DDW | 1 |
| 25 | 513776-5 | ARMATURE ASS'Y 115V | 1 |
| 25 | | INC. 2426-28 | 0 |
| 26 | 241835-2 | FAN 72 | 1 |
| 27 | 267114-0 | FLAT WASHER 17 | 1 |
| 28 | 211278-2 | BALL BEARING 6203DDW | 1 |
| 29 | 763637-1 | COLLET CONE 1/4' | 1 |
| 30 | 763615-1 | COLLET NUT | 1 |
| 31 | 266326-2 | TAPPING SCREW 4X18 | 7 |
| 32 | 188696-8 | HOUSING SET | 1 |
| 32 | 263002-9 | RUBBER PIN 4 | 3 |
| 32 | 263005-3 | RUBBER PIN 6 | 1 |
| 32 | | INC. 913 | 0 |
| 33 | 233110-0 | COMPRESSION SPRING 8 | 1 |
| 34 | 941202-8 | FLAT WASHER 8 | 1 |
| 35 | 266460-8 | SET BOLT M8 | 1 |
| 36 | 450821-4 | LEVER 47 | 1 |
| 37 | 911213-7 | PAN HEAD SCREW M5X12 | 1 |
| 38 | 866313-7 | RP0900 NAME PLATE | 1 |
| 39 | 962065-9 | RETAINING RING R-15 | 1 |
| 40 | 267047-9 | FLAT WASHER 10 | 1 |
| 41 | 415992-4 | PIN 10 | 1 |
| 041-1 | 451524-3 | PIN 10 | 1 |
| 42 | 231416-0 | COMPRESSION SPRING 10 | 1 |
| 43 | 251447-3 | #NAME? | 1 |

| | | | |
|-----|----------|------------------------------|---|
| 44 | 265587-1 | #NAME? | 1 |
| 45 | 265586-3 | #NAME? | 1 |
| 46 | 265587-1 | #NAME? | 1 |
| 47 | 135264-8 | STOPPER ASS'Y | 1 |
| 47 | | INC. 43-46 | 0 |
| 48 | 216022-2 | STEEL BALL 7.0 | 1 |
| 49 | 231419-4 | COMPRESSION SPRING 5 | 1 |
| 50 | 256651-9 | PIN 10 | 1 |
| 51 | 231417-8 | COMPRESSION SPRING 10 | 1 |
| 52 | 265761-1 | THUMB SCREW M5X16 | 2 |
| 53 | 231240-1 | COMPRESSION SPRING 7 | 2 |
| 54 | 158808-7 | BASE COMPLETE | 1 |
| 55 | 259019-8 | SELF LOCK 15 | 2 |
| 56 | 450819-1 | BASE PLATE | 1 |
| 57 | 912112-6 | COUNTERSUNK HEAD SCREW M4X10 | 4 |
| 58 | 911206-4 | PAN HEAD SCREW M5X10 | 2 |
| A01 | 164834-6 | STRAIGHT GUIDE | 1 |
| A02 | 781006-4 | WRENCH 13 | 1 |
| A03 | 781011-1 | WRENCH 22 | 1 |
| A04 | 824880-8 | PLASTIC CARRYING CASE | 1 |
| A04 | 163455-1 | LATCH | 2 |

ОФИЦИАЛЬНЫЙ ДИЛЕР В УКРАИНЕ:

storgom.ua

ГРАФИК РАБОТЫ:

Пн. – Пт.: с 8:30 по 18:30

Сб.: с 09:00 по 16:00

Вс.: с 10:00 по 16:00

КОНТАКТЫ:

+38 (044) 360-46-77

+38 (066) 77-395-77

+38 (097) 77-236-77

+38 (093) 360-46-77

Детальное описание товара: <https://storgom.ua/product/frezer-makita-rp0900.html>

Другие товары: <https://storgom.ua/setevye-frezery.html>